COMMSCOPE: nstruction Sheet

639829 Revision C, May 2016

Mounting Kits For Wide Panel Antennas
DB380-SINGLE

GENERAL INFORMATION PRE-INSTALLATION INSTRUCTIONS

e DB380-SINGLE has T clamp assembly. e Examine antenna and hardware to ensure that all
. parts are enclosed and that there is no physical

e Fits round members 2.4" to 4.5”" (*60 to 115 mm) OD or damage.

angle members up to 2.5" (63.5 mm) on a side.

e Check to ensure that the antenna feed connector
mates with the jumper cable.

M10-1.5 X 35 Hex HD Bolt
M10-1.5 Hex HD Nut
M10 Split Lock Washer

9 M12-1.75 Hex HD Nut, STL,GALV

polote: Miimum pbe ciameter recommended s € mm 2 ose + Verffy that the frequency range shown on the label
this is only recommended for building mounts or applications with no on the back of the anfenna matches the frequency
significant side wind load. range of the station equipment.
e Position the antenna with its “up™ arrow label
pointing upward before installation. This orientation
PARTS LIST allows the drain holes to be on the boftom of the
anfenna.
ltem Description Qty
; M12 Split M12 Flat Washer
] Bracket With Talbs ] W Lock Washer
= M12-1.75
| S Hex HD Nut T
2 Bracket Without Talbs | /E,’..'E _N L
(L1
~~ ' [%]
3 |M10-1.5 X 35 Hex HD Bolt, HTSTL,GALV | 2 .;‘ L | \
\ M12-1.75 X 190
4 |M10 Split Lock Washer, STL,GALV 2 @ Hex HD Bolt
7 - \
5  |M10-1.5 Hex HD Nut, STL,GALV 4 ’ sracket
racke
Without Talbs \ | / Bracket
6  |M12-1.75 X 190 Hex HD Bolt, STL.GALV | 2 ®/ - — With Tabs
7/ M12 Flat Washer, STL,GALV 4
\/ k
8 M12 Split Lock Washer, STL,GALV 2 @
we

DB380-SINGLE ATTENTION: Insert M12 bolts and M12
flat washers into bracket with tabs prior
to attaching bracket to antenna.

MAXIMUM TORQUE VALUES

M10 37 N.m (27ft Ibs)
M12 58 N.m (43ft 1bs)

DB380-SINGLE Mount Clamp.

SAFETY NOIICE (continued on page 2)

The installation, maintenance, or removal of an antenna
requires qualified, experienced personnel. CommScope
installation instructions are written for such installation
personnel. Antenna systems should be inspected once a
year by qualified personnel to verify proper installation,
maintenance, and condition of equipment.

CommScope disclaims any liability or responsibility for the
results of improper or unsafe installation practices.

. . Do not install near power lines. Do not install on a wet or wind Wear shoes with rubber soles
It is recommended ThC’T fransmit power be Turned Off Power lines, ’relephgne lines, day or when lightning or ’rhundyer and heels. Wear protective
when the field installation is performed Follow all and guy wires look the same.  is in the area.Do not use metal clothing including a
. . ) . Assume any wire or line can ladder. long-sleeved shirt and rubber
applicable safety precautions as shown on this page. electrocute you. gloves.

www.commscope.com
© 2016 CommScope, Inc. All rights reserved.
Visit our website at www.commscope.com or contact your local CommScope representative or BusinessPartner for more information. C €

All trademarks identified by ® or ™ are registered trademarks or trademarks, respectively, of CommScope, Inc. 639829 C (05/16) Page 1 of 2



nstruction Sheet

(Confinued from page 1)

Antenna Bracket —

M12-1.75 X 190 Hex HD Bolt—

M12 Flat Washer—
M10 Split Lock Washer—
M10-1.5 X 35 Hex HD Bolt —

\ ”
_ \,‘m\\\ \ @< N\ )
A AT -
) NS
M10-1.5 Hex HD Nut
—Bracket With Tab
Bracket Without Tab

M12 Flat Washer
M12 Split Lock Washer
M12-1.75 Hex HD Nut

ATTENTION: Insert M12 bolts and M12
flat washers into bracket with tabs

prior o attaching bracket to antenna.

Use inclinometer
to verify antenna
is fruly vertical.

Example For Standard Downtilt Mounting

1. Loosen bolts to
adjust antenna
angle until the
desired downtilt
angle is achieved.

. Carefully tighten
bolts after downtfilt
angle is set. Do not
overtighten.

Adjusting the Downfilt Angle.

—H

Attaching Antenna fo a Mast Using DB380-SINGLE Mount.

Stagger the mounting
brackets about 2" below
one another o mount up
to 3 antennas on a single
mast.

Factors fo consider with this
mounting method:

L

* |solation should be measured
when high isolation is required

e Overall diameter of combined
offset antennas around a mast.

Mounting Mulfiple Antennas Using DB380-SINGLE.

www.commscope.com
© 2016 CommScope, Inc. All rights reserved.

Visit our website at www.commscope.com or contact your local CommScope representative or BusinessPartner for more information.
All trademarks identified by ® or ™ are registered trademarks or trademarks, respectively, of CommScope, Inc. 639829 C (05/16)

q

639829

Page 2 of 2



COMMSCOPE

639829 {Z1Thx C, 20165F5F

FARK TR LR
DB380-SINGLE

T ﬂl1l=| /:\

e DB380-SINGLEMAC £5 1 & 22241

. 1_/\@%%%4@72 ATE~) 3|4, 5] <*60£115%7K> 1)
AT BN L2, 5Ie~] (63.5%K) HMEALH.

WV MR RN R 60m (2.4 HNF) . ixihasds
PERTEFLAR /N 33mm (1.3 i) MURFHE BT 2085, (B UHER
7E R 37 22 A B KD KA

e I
FAHE
\ A
Frs i
DB380
L A R B 1 \M
=
S B e
2 oy H R s L | e =
A\‘
3 ML0-1.5 X 35 NAkigke, wm=omfEmRiN 2 .

4 MIOFPESEARE, A iR 2

gpllﬁ
5 M10-1. 5N KIERE, T EEIR N 4

6 MI12-1.75 X 19075 kuZHe, g erhniN 2

7T MI2 PR, AT BN 4
N/

8 (M125 % 38, FPEEEIKEN 2
9 M12-1. 757N A K WERE, TG Tk 4N 4
DB380-SINGLE
CIRAELNE N
M10 37 &.K (27 ER/EE)
M12 58 &4 K (43 ER/EE)
G JFR
REH A%, A9 B vl A s 2 P 42 B 3'?23 JERFIOR
NRFHITEAE, B (CommScope) ZZ&&E1UnH & & NIX L
ﬁ%A%ﬁ%m‘i%%ﬁfaé%Ai-5&§~%,
DLHA B B 25 22 25 . E9 AR I R 4T
A BRSO 5 4 2 R E R, A
J4m
A7y 22 35 N o AR R Th 2R, BG4 R Ul

www.commscope.com
© 2016 CommScope, Inc. All rights reserved.

Visit our website at www.commscope.com or contact your local CommScope representative or BusinessPartner for more information. c €
All trademarks identified by ® or ™ are registered trademarks or trademarks, respectively, of CommScope, Inc. 639829 C (05/16)

o« R EREMEEN:, BRFTE 5T H s Y ELIA
* WRORR BTk S Bk R L 4a VL AC .

*"%‘%Qﬂé““jﬂﬁ T BN BIATCR G B A 15 AL 1 25 A
R VLB .

© IR, REREH] “In) B gk bn & tan) BT IXRR
B AT MR T RER R

M12~F-H |

M12 5 5 ]

M12 - 1. 75 X 190
AV B v

M12 - 1. 75

INFRIR R

T A 240
I

: JL'|J‘%119LFT1E\H j:|: tr|l1H|ﬂ f}‘x
A » {,.f; J_H‘I‘—L‘ J-L’f”ﬁi»-fia.

DB380-SINGLE 73+FZ &% .

(FEE21)

TR RIE R IE . IR EZEA W ANEGEPIE 5% DA AR R IR 1)
24 AR S UAHIE, XA N B I %3, . I F A KM AR TE
(AT P LH TR N BT, IS BT IR 37 AR o



KA 7 IELE —
M12-1. 75X190 75 fH <2 —
M12 -3 P —

M1O 55 3 3P —
M10-1. 5X35 /N2

M10-1.5 7NASLIERE

i i FE 22 3 28

=\ ()

iy H Rz Ak 4e
M12 ~F- 3P
M12 5 2 ]

M12-1. 75 7~HSLE R

VERT: SofML20R S B2 Pl 4 A\ 7
FEACLR, BPRZ e BIR 26 b

639829

PR T 0 A S 22 2 S

1. P i AE
H2IAF

i
2. FEBLRE T T
TR

o MG S

(& HDB380—-S INGLEFH FF 22 56 B2 45 K 26 %

e 2 | R RTF S,
A5 B 222 28 <7 B0 2 [a] 1) R ]

K214 2 Je~p, DUMETE
—IRR LA EixZ Al LA
ZA 3 BRLE, I S |5

ik X 22 2 51 N 2% FE I TR &

°%%%%@%Eﬁ,ﬁﬁ@%|l
FE AT E . ]

© REHJH 2 S A M= R E K]
ISYUNER —f © E

& HIDB380-SINGLE %25 £ R A 26 o

www.commscope.com
© 2016 CommScope, Inc. All rights reserved.

Visit our website at www.commscope.com or contact your local CommScope representative or BusinessPartner for more information.
All trademarks identified by ® or ™ are registered trademarks or trademarks, respectively, of CommScope, Inc. 639829 C (05/16)

KEIKREHT L

ce ..



	Sheet1
	Sheet2
	Sheet3
	Sheet4

